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WSCF

ANALYTICAL LABORATORY REPORT
ANALYSIS OF BULK SAMPLES FOR FIBER CONTENT

Your samples have been analyzed for fiber content using polarized light microscopy
and dispersion staining in accordance with Industrial Hygiene Laboratory Procedure
LA-519-403, based on 40 CFR Part 763, Subpart E, App. E and EPA method
EPA/600/R-93/116. The results are attached.

This method provides a visual estimate of the precentage of each fiber type
present. It is a semiquantitative method intended to identify materials
containing > or = 1% asbestos fibers.* Reported fiber percentages for samples
and sample layers are based on the samples as received by the laboratory. The
laboratory cannot verify that these values are representative of the original material
sampled.

The Waste Sampling and Characterization Facility is accredited by the American
Industrial Hygiene Association (AIHA) to analyze bulk samples for asbestos content.
This accreditation does not constitute approval or endorsement of analytical
results by AIHA.

If there are questions concerning this report, please contact the data validator
listed on the cover page of this report.

* Because of the nonhomogeneous nature of j2jLs, results will be reported
using the following terms rather than percentages:

1. None - No asbestos fibers found.

Trace detectable - With extensive searching, a few fibers of the type
indicated were found; concentration very low, well below 1%.

3. Obvious presence - Fibers easily found but overall concentration still low.

4. Significant presence - Fibers readily found; overall concentration may approach
or exceed 1 % level.

Polarized light microscopy (PLM) may not be the preferred method for identification
of asbestos in floor tile. Most vinyl floor tiles marketed in the late sixties to mid-
seventies containbestos milled so fine as to be below detection limits for PLM
techniques. Tiles of that vintage, showing any detectable asbestos fibers should be
considered to be asbestos-containing material. Non-detection of asbestos by PLM
should not be considered conclusive proof that the tiles do not contain asbestos.
Follow-up analysis by other techniques may be required.
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WSCF

ANALYTICAL LABORATORY REPORT

Attention:

Sample # Client ID

S Murff/J Kessner X2-09/H0-25

Test Perfonned Range Result Units

Group #: 20021446

Analyst Sampled Received Analyzed

W021002538 J006J6 The following are the results of this test- Bulk Asbestos Layer t

Cellulose . ..<. . . 1% .. . . sdb 10I17/02 10/17102 10/21/02

SAMPLE COMMENT--- NondromoBenous pieces of black tar covered with tan granular

SAMPLE COMMENT--- material and some rust spots, reportedly from Pipelines

SAMPLE COMMENT--- 1 & 2, 10oNR-1. No asbestos was found in this portion of

SAMPLE COMMENT--- sample.

W021002539 J006J7 The followino are the results of this test- Bulk Asbestos Layer 1

Cellulose C 1 % sdb 10f17/02 1O/17/02 10/21/02

Synthetic <. 1 %. sdb 10117/02 10117102 10/21/02

SAMPLE COMMENT--- Non-homogenous pieces of black of covered with tan granular

SAMPLE COMMENT- material and some tust spots, reportedly from PipeGnes

SAMPLE COMMENT--- 1& 2- 100 NR-1. No asbestos was found in this portion of _

SAMPLE COMMENT--- sample.

W021002540 J006J8 The following are the results of this test- Bulk Asbestos Layer 1

Cellulose 1-2 % sdb 10/17102 10/17102 10/21102

SAMPLE COMMENT--- Non-homogenous pieces of black tar covered with tan granular

SAMPLE COMMENT-- material and spots of rust, reportedly from Piplmes 1& 2,

SAMPLE COMMENT--- 100 NR-1. Grey rocks and a few twigs were also found in

SAMPLE COMMENT--- this sampie.

SAMPLE COMMENT--- No asbestos was found in this portion of the sample.

RDL - Reporting Detection Limit RDL is > = 2 x MDL
RQ=Result Qualifier J - Estimated value.

bulklrev.4 This report may not be reproduced, except in Its entirety without the written approval of the WSCF Laboratory.
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ANALYTICAL LABORATORY REPORT

Attention: S Murff/J Kessner X2-09/H0-25

Sample # Client ID Test Performed Range Result Units

W021002541 J006J9 The folbwing are the results of this test- Bulk Asbestos Layer 1

Cellulose < 1 %.

SAMPLE COMMENT--- Non-Aomogenous black pieces of tar covered with tan granular

SAMPLE COMMBJT--- material, and said yellow and white rocks, reportedly from

SAMPLE COMMENT--- Pipelines 1& 2, 100 NR-1. No asbestos was found in this

SAMPLE COMMENT-- portion of sample.

Group #: 20021446

Analyst Sampled Received Analyzed

sdb 10/17/02 10/17/02 10121/02

RDL - Reporting Detection Limit RDL is > = 2 x MDL
RQ=Result Qualifier r- Estimated eah,e.
bulklrev.4 This report may not be reproduced, except in its entirety without the written approval of the WSCF Laboratory.
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ANALYTICAL COMMENT REPORT

Attention:

Sample Ot Client ID

S Murff/J Kessner X2-09/H0-25

Lab Area Test

Group #: 20021446

Comment

VALGROUP Validated 10/23/02 by SD Bolling, IH Technical Manager.

W02100263B JOOGJB LOGSAMP . ^ . SAMPLES ACCEPTABLE FOR RECEWT. REC'D BY V SIMS 1 O/47/02

AND LOGGED BY MK GRANT 10/18102.

TESTDATA Bulk Aabes[osLayer 1 . .^ ^. . Non•homogenous pieces of black tar covered with tan granular

material and some rust spots, reportedly from Pipelines

^ - ..
^^.1&2,100NR-1.NoacbestoswasToundintldsportionof^ ....^ -. . . . . .. .. . . . ^. . . . . .. . . ..
sample.

W021002539 JOOBJ7 .. . ^ TESTDATA Bulk Asbestos Layer 1 . ^ Non-homogenoua pieces of black tarcovered wjthtan granula/

material and some rust spots, reportedly from Pipelines

. . .. . . . . .
^

. ^ ^ ^ 1 & 2, 100 NR-1. No asbestos was found in this portion of
. . . . . . . ^ _ . .. . . ... ... . . . . . .. . .

sample.

W021002540^^ J006:l8 TESTDATA Bulk AsbestosLayer 1^ Nomhonwgenous pieces of black tar covered with tan granular

material and spots of rust, reportedly from Piplines 1& 2,

. ^ 100 NR-1 Gray rocksanB a few twigs were atsofound in.. .. . . .
this sample.

No asbestos was found in this portion of the sampN. .^.' .

W021002541 J006J9 TESTDATA Bulk Asbestos Layer 1 Non-homogenous black pieces of tar covered with tan granular

material, and smaByelhw and whhe rocks, reportedly from

Pipelines 1 & 2. 100 NR-1. No asbestos was found in this

^. . . .. . ^ . portioRof sample; ^ ^ ^ .. .

Lab Areas: VALGROUP - Group Validation VALTEST - Test Validation
LOGSAMP - Login for Sample LOGTEST - Login for Tests

This report may not be reproduced, except in its entirety without the written approval of the WSCF Laboratory.
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TESTDATA - Test Data Entry
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Bechtel Hanford Inc. CHAIN OF CUSTODY/SAMPLE ANALYSIS REQUEST 800-005-017 NV 1"` 1

Collector Commnv Contact TekohoBe No. Project Coordioator
Price Code Dav.fu>mroudd

RB Kerkow RB Kerkow 372-2187 KESSNBR.IH

Project Desmaam SamBBUi I.onUou r `
^ 3 5

SAF Na Air Quality ^ Business Dc`
Industrial Hygiene Sampling - Other Solid 100 NR-i P( f` 1 4BOO-003

IceChatNO. E^^^ ^02^ F Le[6oalcNa
1I

mgdwd
^'^ 1524-2 R130 N2609 ICLE

Shiooed To Of(dte Properh Na BID otLadiot/Air BID No.
WasteSam lin R.Chaxtnintioa N/A WA

POSSIBLE SAMPLE ELt7,AFJ)S/REMARKS

POTEN77AILYRAD/OAC!!VE
Preservation

N.

Special Handling aad/or Storage
otContaiuerType ^

NONE No. otContaina(a)

Volume 5%

Amvo.
IAdeowa

SAMPLE ANALYSIS ®"1

Sample No. Matrix • Sample Date Sampk riax

.... . . ..J006J6 OTHERSOLB) .-Q2- 1 ZQ )( ^

JOO6J7 3^T OTHER SOLID 69- r7-ol-
JOO6J8 ^IJCf),SW OTHER SOLID -I -QZ.. t5ifo
J006J9 VU"J--S.WJN) OTHER SOLID /e - /7-DL x a

CHAIN OF p(S.4&RBION SigelPdot Names SPECIAL IlVSPRUCTIONS Matrix
B Omdfu^ / 0 By/5 - /Y!/( WAC1 DB3021 FAX RESULTS TO: R KFRKOW 372-8653 ^ .

nu^ror.t r k o 01 ,
swshwpW.W.- a-0

B^dRemmed j;W DatTm in

ID

/1 / zI OZ
B m ^ww

r:w°

Gogouleda By/Sbiedm
x.x-ac,.

tioqoishd BylRemawd Frem DatrlYtme ByrStaed In Dak/Yam

LABORATORY "BY rqle DaWrtme
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